iNntertek

Total Quality. Assured.

Scale/Div 10.0 dB

Center 519000 GHz
[#Res BW 1.0000 MHz

Scale/Div 10.0 dB

Center 523000 GHz
[#Res BW 1.0000 MHz

Total Channel Power

‘Total Power Spectral Dens

'Specirum Analyzer
Channel Power
KEYSIGHT Jnput &
upling DC:
Agn. At

Scale/Div 10.0 dB

Center 521000 GHz

annel Power

Total Power Spectral Der

i Z.50 0

NFE Adapve

inpulZ.50 0
"

Comactions:
Freq Ret. Int{
NFE Adepiive

+

ngulZ:50 &

ot

Freq Ref. Int{
T Adapiive

Atten_ 10 9B
Proamps O

HPND: Fast HF Gan: Low

Ref Lvi Offset 20.50 dB.
Ref Value 20.00 dBm

#\ideo BWY 3,0000 MHz"

Atten 10 4B Trig: Free Run
Proamp OF | Gale OF
#PNO:Fasl  #F Gan. Low

Ref Lvi Offset 20.50 dB.
Ref Value 20.00 dBm

#\ideo BWY 3,0000 MHz"

,LANnt0

Aten. 1048
Praamp OFF
#PNO; Fast

Ref Lvi Offset 22.00 dB
Ref Value 20.00 dBm

#Video BW 3,0000 MHz*

0
Feio Sid. None

8.000000 MHz
Auto

Sweep 1,00 ms (1001 pts|

Center Freq: 5230000000 GHz
AvgHold: 1004100
Redo Sid None

8.000000 MHz

Auto
Man

Span 80 MHz
Sweep 1,00 ms (1001 pts|

Rt Std. Nane

Span 160 MHz|
Sweap 1.00 ms (1001 pts)

Center 519000 GHz

Total Channel Power

‘Total Power Spectral Densi

Test report no. 191202787SHA-004

npul 2 5000
Comeciions: O
Freq Rel. Inl (3}
NFE Adapiive

EPND. Fast

Ref Lvi Offset 20.50 dB
Ref Value 20.00 dBm

#ideo BW 3,0000 MHZ'

a0 C 7B

L rasgeemstimar

Center 523000 GHz
[/Res BW 1.0000 MHz

Total Channel Power

‘Total Power Spectral Densi

e

Center 5.21000 GHz
[4Res BW 1.0000 MHz

Total Ghannel Power

Total Power Speciral Density

00 Alten. 10 dB
Comections: OF  Preamp: OF
FreqRef. Int(S)  £PNO. Fest
NFE Adapiive

Ref Lvi Offset 2
Ref Value 20.00 dBm

#ideo BW 3,0000 MHZ'

JAntl

Allen. 1048

Pramp Off
FreqRet. InL (S} #PNO: Fast
NFE: idapiive

RefLvl Offset 22.00 dB.
Ref Value 20.00 dBm

#\ideo BW 3,0000 MHz*

12.45dBm

.q(g-?.lan\]‘

Aten 1048 Trig.
Preampy Off e

Free Run

U-N11-1,802.11n(HT40),5230MHz,Ant1

Free Run

Page 16 of 20

Center Freq
Avghold 1007100
Radio Sid None

8.000000 MHz.
Auto

Span 80 MHz,
Sweep 1.00 ms (1001 pts)

S SRR

Gener Freq 5.
Avghold 1007100
Radio Sid None

it
g

Span 80 MHz,
Sweep 1.00 ms (1001 pts)

A ot

Span 160 MHz|
Swaep 1.00 ms (1001 pts)

TTRFMIC_WiFi_V1 © 2017 Intertek



mtertek Test report no. 191202787SHA-004

Total Quality. Assured. Page 17 of 20

5. AVGSA Power Spectral Density

5.1 Test Data

U-NII-1 AVGSA Power Spectral Density
Duty FCC
Test Total EIRP _
Mode Frequency Ant IS e gg 2 PSD IF_)SD PSD Ia'g"t Result
(MH2) actor | (dBm) (dBm) imit (dBm) (dBm)
(dB) (dBm)
802.11a 5180 Ant0 0.12 5.330 5.330 11 7.160 10 Pass
802.11a 5180 Antl 0.09 6.162 6.162 11 7.692 10 Pass
802.11a 5200 Ant0 0.09 5.291 5.291 11 7.121 10 Pass
802.11a 5200 Antl 0.09 6.264 6.264 11 7.794 10 Pass
802.11a 5240 Ant0 0.12 5511 5.511 11 7.341 10 Pass
802.11a 5240 Antl 0.09 6.714 6.714 11 8.244 10 Pass
8@%3;‘ 5180 AntO 010 | 4.282
802.11n 7.199 11 8.882 10 Pass
(HT20) 5180 Antl 0.13 4.094
S(EizT';é? 5200 ANtO 010 | 4.248
802 11n 7.429 11 9.111 10 Pass
(HT20) 5200 Antl 0.10 4.582
8@%&;} 5240 AntO 010 | 4.641
802 11n 7.804 11 9.486 10 Pass
(HT20) 5240 Antl 0.10 4,941
S(Eﬁ'ié;’ 5190 AntO 020 | 0.757
802 11n 3.941 11 5.623 10 Pass
(HT40) 5190 Antl 0.20 1.097
?E'ZT'}‘%)” 5230 AntO 020 | 0825
802 11n 4.195 11 5.878 10 Pass
(HT40) 5230 Antl 0.20 1.517
?SZH%S;: 5210 AnNtO 075 | -3.807
802.11aC -0.622 11 1.060 10 Pass
(VHT80) 5210 Antl 0.74 -3.465
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5.2 Test Plots
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